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Stop Smoking Service

Champix Treatment Pathway

 
Background

BCHC Stop Smoking Service (SSS) is provided by both professionally registered and non-professionally registered providers. 

All BCHC Stop Smoking Service Providers will have successfully completed a 2-day generic training course.

Professionally Registered Providers (PRPs) will be registered with one of the following professional bodies:

Ambulance Paramedics, Chiropodists, Health visitors, Midwives, Nurses, Optometrists, Orthoptists, Pharmacists, Physiotherapists and Radiographers

Non-Professionally Registered Providers (NPRPs) are not registered with any of these professional bodies.

Whilst PRPs may be able to assess clients who wish to stop smoking using Champix, NPRPs are not, and neither can supply Champix as it is a prescription only medicine (POM).

Clients attending a BCHC stop smoking session may express a wish to either use Champix or be given information relating to this drug. The client may have self-referred or been referred by a GP or other healthcare worker. The client may be unaware that some service providers are not qualified to provide assessment for Champix.

What is Champix and how does it work?
Champix™ is a non nicotine based medication specifically developed to help smokers to stop smoking. Champix mimics the effect of nicotine on the body, reducing the urge to smoke and relieving withdrawal symptoms.

Champix does this in two ways:

1. Partly stimulates the nicotine receptors to release the body’s natural feel good chemical dopamine. This helps to relieve cravings and withdrawal symptoms as nicotine levels fall after stopping smoking.

2. Blocks or blunts the effect of nicotine in people who give in to temptation and have a cigarette.

Pharmaceutical Form, Physiology and Method of Administration

· Film coated tablet: light blue, capsular-shaped, biconvex tablets embossed with ‘Pfizer’ on one side and ‘CHX 1.0’ on the other

· The dose of varenicline tartrate is titrated up to the recommended dose of 1mg twice daily over the course of 8 days. The quit date is planned for the second week of treatment. The recommended course of therapy is 12 weeks.

	Days 1-3:
	0.5 mg once daily

	Days 4-7
	0.5 mg twice daily

	Day 8 – End of treatment
	1mg twice daily


Pack size

As varenicline tartrate should be titrated over a period of 8 days to initiate treatment then maintained at a constant dose for the following 11 weeks, two packs have been developed, a treatment initiation pack then a maintenance pack which provides 2 weeks supply of treatment.

· Treatment initiation pack:

Blister pack containing one clear blister of 11 x 0.5mg tablets and a second blister containing 14 x 1mg tablets. = first 2 weeks of treatment

· Maintenance packs

Blister pack containing one clear blister of 28 x 1mg tablets = 2 weeks of treatment in each

The BCHC Stop Smoking service would recommend the following prescribing regime:

Following initial assessment 

1 x initiation pack prescribed (two weeks). 

Week following quit day

If the patient has quit smoking on the quit day and is able to tolerate treatment issue 1 x maintenance pack (two weeks supply)

If the patient continues to remain abstinent from smoking (CO verified) a further 4 weeks supply should be requested until the patient has received 12 weeks in total (4 prescriptions).

Safety and Tolerability

Varenicline Tartrate has been shown to have a favourable safety and tolerability profile, the main side effects being:

· Nausea. Most common during the titration phase. It is important to ensure the tablet is swallowed whole with water and the 1mg dose taken bd. Taking the daily dose once a day (i.e 2 mg dose) can result in more severe nausea. Advice to take on a full stomach may be helpful.

· Abnormal dreams are common, more vivid, more frequently remembered. 

· Headache

· Insomnia

The labelling states that it may cause dizziness or have minor or moderate influence on the ability to drive and use machines. However, no one in the trials reported these effects. 

Patients who cannot tolerate adverse effects of varenicline tartrate may have the dose lowered temporarily or permanently to 0.5mg twice daily 

· Does not reduce weight gain, but would not result in any more weight gain than stopping smoking alone

· To date no clinically meaningful drug interactions – most of the drug is excreted in urine virtually unmetabolised

Dosage Adjustment for Patients with Renal Insufficiency

No dosage adjustment in necessary for patients with mild (estimated creatinine clearance > 50 ml/min and < 80 ml/min) to moderate (estimated creatinine clearance > 30 ml/min and < 50 ml/min) renal impairment.

For patients with moderate renal impairment who experience adverse events that are not tolerable, dosing may be reduced to 1mg once daily.

For patients with severe renal impairment (estimated creatinine clearance < 30 ml/min), the recommended dose of varenicline tartrate is 1mg once daily. Dosage should begin at 0.5 mg once daily for the first 3 days then increased to 1mg once daily. Based on insufficient clinical experience with varenicline tartrate in patients with end stage renal disease, treatment is not recommended in this patient population.

· No clinical experience of using Varenicline tartrate with patients with epilepsy

· Stopping smoking may alter the pharmacokinetics or pharmacodynamics of certain medications and dose adjustment may be required (Theophylline, Warfarin, Insulin). 

· Smoking cessation may result in an increase of plasma levels of CYP12A substrates, therefore patients with mental health conditions should be closely monitored

Excluded groups

· Not to be used with pregnant or breast feeding women or under 18s

· Hypersensitivity to the active substance or its excipients

Use as a smoking cessation aid

Varenicline tartrate has only been tested alongside a structured smoking cessation support programme, where users attended weekly support for the duration of treatment. Support should include assessment of motivation to quit and smoking dependency, preparation for stopping smoking and weekly support up to at least 4 weeks following the patient’s quit day.

In addition, a programme of support ‘Life Rewards’, a web/paper based programme, has been developed by the drug manufacturer which is designed to add value to the support offered by NHS Stop Smoking Services.

How effective is varenicline tartrate?

The efficacy of a 12-week course of varenicline tartrate has been demonstrated in 2 clinical trials involving chronic cigarette smokers. Two of the studies directly compared varenicline tartrate with bupropion and placebo. In both studies patients received 12 weeks of treatment. 

The primary end point of the trials considered the percentage of smokers who demonstrated (using CO readings) continuous abstinence for a period of 4 weeks from weeks 9 to 12 of treatment. (Please note there are no figures at this stage for continuous abstinence from weeks 1 to 4 following quit day, as per the Department of Health criteria for NHS Stop Smoking Services in England). 

Continuous abstinence was also monitored at 52 weeks following initiation of treatment and defined by subjects who did not smoke from week 9 through to week 52 (confirmed by CO of > 10ppm) 

Results

	
	Study 1 (n=1022)
	Study 2 (n=1023)

	
	4 weeks abstinence (from weeks 9-12)
	Continuous abstinence @ 52 weeks (weeks 9-52) 
	4 weeks abstinence (from weeks 9-12)
	Continuous abstinence @ 52 weeks (weeks 9-52) 

	Varenicline tartrate
	44.0%
	21.9%
	43.9%
	23.0%

	Bupropion


	29.5%
	16.1%
	29.8%
	14.6%

	Placebo


	17.7%
	8.4%
	17.6%
	10.3%


Actions required by Professionally Registered Providers

If a client presents at a stop smoking session and requests information regarding Champix the provider should take the following actions:

· Take medical and smoking history to assess suitability for champix to ensure client is not in excluded group, and obtain consent for treatment from the client.

· Explain to the client that they will be issued with a GP letter of recommendation, and that the final decision on prescribing lies with their GP however they will be monitored by the PRP.

· Explain how to take champix and discuss possible side effects.

· Explain to the client that they will be required to attend regular follow up assessments by the PRP in order to receive further letters of recommendation for Champix.

· Provide ongoing motivational support in line with DH guidance.

· Issue client with a letter of recommendation (Appendix 1) confirming they are attending BCHC Stop Smoking Service for ongoing support and monitoring.  Further letters will be issued to the client provided that the client is tolerating the medication and are continuing to attend a stop smoking programme.

· Provide the client with the Champix Information Sheet (Appendix 2).

Actions required by NPRP

If a client presents at a stop smoking session and requests information regarding Champix the provider should take the following actions:

· Explain to the client that they are able to give them information regarding Champix but not able to assess for suitability as they are not qualified to do so.

· Explain to the client that they will be required to attend initial and regular follow up assessment by their GP in addition to ongoing motivational support from the NPRP in order to receive prescriptions for Champix.

· Provide ongoing motivational support in line with DH guidance.

· Refer the client to their GP and give them an initial referral letter (Appendix 3) confirming they are attending a BCHC Stop Smoking Session for ongoing support.

· Provide the client with the Champix Information Sheet (Appendix 2).

· Refer clients requiring a repeat prescription of Champix back to their GP and give them a follow-up referral letter (Appendix 4) confirming they are attending a BCHC Stop Smoking Session for continued support. 

· Must not give advice on any issues related to Champix.  Clients should be referred to a Specialist Stop Smoking Nurse Advisor, non medical prescriber or GP.

Action required by clients GP

· As no assessment for suitability is made by NPRP’s, other than checking that the client has had a previous quit attempt using NRT or Zyban, the responsibility for assessing suitability and prescribing Champix lies solely with the client’s GP or independent prescriber.

· The responsibility for medical follow up before re-issuing a prescription for Champix lies with the prescriber issuing that prescription.

· Since Champix remains a ▼Black Triangle drug, it is important that ALL adverse reactions are reported using the yellow card system.

The schedule for prescription is as follows:

	Days 1 – 3:
	0.5 mg once daily

	Days 4 – 7:
	0.5 mg twice daily

	Day 8 – End of treatment:
	1 mg twice daily


Actions required by SSS

· The SSS training lead has incorporated these guidelines into the 2-day Stop Smoking Intervention Training.

· The service will inform all participation GP’s of any changes to the Champix prescription protocol and will review this document at no less than yearly intervals.
For further information contact:

Carol Carter, Head of Stop Smoking Service 

Tel: 0121 428 6370

Email: carol.carter@bhamcommunity.nhs.uk 
The Stop Smoking Service

Quinton Lane Care Centre

27 Quinton Lane

Quinton

Birmingham

B32 2TR


Appendix 1
Date:

Dear Dr…………………………………………..

Re: Champix™ (Varenicline) Prescription request

Your patient……………………...........................................DOB………………...

Address………………………………………………………………………………...

Has attended session……. of a Stop Smoking Treatment Programme. S/he has been screened for their smoking history, motivation and nicotine dependence. I believe Varenicline would be a suitable medication to aid this quit attempt. I cannot identify any contraindications but need to be advised by you if the requested item is unsuitable.
I will inform you of any adverse side effects and of the outcome of the treatment programme. If you have any concerns or questions regarding this request, please do not hesitate to contact me.

Yours sincerely,

Print……………………………………………………………………..

Stop Smoking Nurse Advisor

                                           Prescription request 1 2 3 4 5     

	Preparation
	Strength
	Pack size
	Number of packs required/comments

	1 Starter pack (can also be used in reverse as step down in weeks 12-14)

	Varenicline (Champix)

 Treatment Initiation Pack
	0.5mg

1 mg
	11 tablets

14 tablets
	25  tablets

(2 weeks supply)
	

	2

	Varenicline (Champix)

 Maintenance Pack
	1mg
	28 tablets

(2 weeks supply)
	

	3    (used from weeks 5-8 and issued again for weeks 9-12)

	Varenicline (Champix)

 Maintenance Pack
	1mg
	56 tablets

(4 weeks supply)
	

	4     Week 13-15 (if required) Starter pack, to be taken in reverse

	Only request for  those requiring a reduced dose

	Varenicline (Champix)

 Maintenance Pack
	0.5mg
	56 tablets


	

	Champix Assessment. (Please Indicate Yes or No)

	Contraindication
	Refer to GP

	Aged under 18?
	Yes
	 FORMCHECKBOX 

	No
	 FORMCHECKBOX 

	Epilepsy
	Yes
	 FORMCHECKBOX 

	No
	 FORMCHECKBOX 


	End Stage Renal Disease?
	Yes
	 FORMCHECKBOX 

	No
	 FORMCHECKBOX 

	Any Mental Health issues?
	Yes
	 FORMCHECKBOX 

	No
	 FORMCHECKBOX 


	Pregnant or Breastfeeding?
	Yes
	 FORMCHECKBOX 

	No
	 FORMCHECKBOX 

	

	Sensitive to excipients?
	Yes
	 FORMCHECKBOX 

	No
	 FORMCHECKBOX 

	



Appendix 2                                                                           
Guide to Champix

This information does not replace the package leaflet.  You should read the package leaflet before you start taking Champix.

What is Champix?

· Champix is a treatment to help people to stop smoking

· The treatment is a 12-week course of tablets

Is Champix a nicotine replacement therapy (NRT)?

· No, champix is a non-nicotine medicine

How does Champix work?

· Champix can help to relieve the craving and withdrawal symptoms associated with stopping smoking

· Champix also reduces the effects of nicotine.  You are not recommended to smoke after your quit date, but if you do Champix can reduce the enjoyment you feel from smoking cigarettes

Am I suitable for Champix?

· Champix is suitable for people who are motivated to give up smoking, but have not yet been successful.  If you are pregnant or allergic to any of the ingredients of Champix you should not take it.  If you are breast-feeding, you should ask your doctor or pharmacist for advice before taking Champix

How do I take Champix?

· The usual dose is 1mg Champix twice-daily following a 1-week titration as follows:

	Week 1
	Days 1 – 3:
	0.5 mg once daily

	
	Days 4 – 7:
	0.5 mg twice daily

	Weeks 2-12
	Day 8 – End of treatment:
	1 mg twice daily


However, your doctor may recommend a different dose, for example, if you experience adverse effects that you cannot tolerate, or if you have problems with your kidneys, you may need a lower dose

· Champix tablets should be swallowed whole with water and can be taken with or without food

Should I stop smoking as soon as I take Champix?

· No.  Before starting your course of Champix you should decide on a date in the second week of treatment (between day 8 and day 14) when you will stop smoking. You should write this date on the pack as a reminder

Is taking the treatment all I need to do?

· No!  Although Champix makes giving up smoking easier, it is no substitute for willpower.  You are unlikely to be able to give up smoking while taking Champix unless you are motivated to do so

What should I do if I miss a tablet?

· Do not take a double dose to make up for a forgotten tablet.  It is important that you take Cahmpix regularly at the same time each day, but if you forget to take a dose, take it as soon as you remember.  If it is almost time for your next dose, do not take the tablet that you have missed.  It is also important to keep your appointment card up to date, to ensure you don’t end up without your next prescription

Is it dangerous to smoke while taking Champix?

· No.  For the first one to two weeks of Champix treatment, you can carry on smoking.  Continuing to smoke after your ‘quit date’ is not dangerous, but will mean that you are less likely to quit successfully.  Although you are not recommended to smoke while taking treatment, Champix can also reduce the enjoyment of cigarettes if you do smoke when on treatment

What side effects might I experience?

· Giving up smoking with our without treatment can cause various symptoms – these could include changes of mood (like feeling depressed, irritable, frustrated or anxious), sleeplessness, difficulty concentrating, decreased heart rate and increased appetite or weight gain

· The most common side effect associated with Champix is nausea.  Other common side effects include headache, difficulty sleeping and abnormal dreams

· Champix may produce dizziness and sleepiness.  You should not drive, operate complex machinery or engage in any other potentially hazardous activities until you know whether this medication affects your ability to perform these activities

· For some people, stopping smoking, with or without treatment, has been associated with an increased risk of experiencing feelings such as depression and anxiety and can be associated with a worsening of psychiatric illness.  If you have a history of psychiatric illness you should discuss this with your doctor or pharmacist

· Depressed mood may appear during smoking cessation with or without treatment.  Depression rarely including suicidal thoughts and suicide attempt, has been reported in patients undergoing a smoking cessation attempt, including those using Champix

· If you are worried about any of the side effects, or they become serious, or if you notice side effects not in the package leaflet, you should consult your doctor or pharmacist

Can I take Champix with my other medications?

· Champix is not expected to affect the way other drugs or medication work, or vice versa, but you should tell your doctor or pharmacist if you are taking or have recently taken any other medicines, including medicines obtained without a prescription.

Stopping smoking (with or without Champix) may alter the way other medications work (eg theophylline, warfarin and insulin), so dose adjustment may be necessary in some cases.  You should consult with your doctor or pharmacist

Is there additional support available for patients prescribed Champix?

· While taking Champix, you can take part in the LifeREWARDS™ programme.  LifeREWARDS is a specially designed programme that offers personalised support and advice in a day-to-day basis to people quitting smoking with Champix.  It is available at www.myliferewards.co.uk or as a paper copy version by calling 0800 345 7905

· Talk to your healthcare professional about other support available to you locally


Appendix 3

	Initial Referral Letter for Champix
	Adults and Community Division

Stop Smoking Service

Quinton Lane Care Centre

27 Quinton Lane

Birmingham

B32 2TR
Tel: 0121 428 6370
Minicom: 0121 449 8352 

Website:www.stopsmokingsouthbirmingham.nhs.uk
E-mail: info@stopsmokingsouthbirmingham.nhs.uk



Date______________________

Client Name _________________________________________DOB_____________

Address_____________________________________________________________

Dear Doctor,

The above client who is attending a BCHC stop smoking session has expressed an interest in using Champix as an aid to stopping smoking.  As Champix is a prescription only medicine could you please assess the patient for clinical suitability and prescribe the initiation pack if appropriate.

Weeks 1 and 2
– Initiation pack (11 x 0.5mg and 14 x 1mg) as blister pack

Champix is a non nicotine based treatment, which trials have shown to be highly successful in helping smokers quit if used alongside professional support.

The patient has agreed to regularly attend the Stop Smoking Service for motivational support. He/she understands that the decision to prescribe will be made following your full assessment.

I have checked their Carbon Monoxide level and it was _______ PPM. 

A level higher than 10 PPM is an indication that the person is a smoker. 

If you require further information please contact the Stop Smoking Service on

 0800 0525855

Kind Regards

Stop Smoking Advisor

Print Name_________________________________


Appendix 4               
	Follow-up Referral Letter for Champix
	Adults and Community Division

Stop Smoking Service

Quinton Lane Care Centre

27 Quinton Lane

Birmingham

B32 2TR
Tel: 0121 428 6370
Minicom: 0121 449 8352 

Website:www.stopsmokingsouthbirmingham.nhs.uk
E-mail: info@stopsmokingsouthbirmingham.nhs.uk


Date______________________

Client Name _________________________________________DOB_____________

Address_____________________________________________________________

Dear Doctor,

Could you please re assess the above client and prescribe the next instalment of Champix (advisor clearly delete as appropriate)

Weeks 3 and 4
– Maintenance pack (28 x 1mg Champix) as blister pack

Weeks 5 to 8

– Continuation pack (56x 1mg Champix) as blister pack

Weeks 9 to 12
– Final pack (56 x1mg Champix) as blister pack

He/she continues to attend a BCHC Stop Smoking Session for motivational support and has not reported any adverse effects. He/she understands that continued prescription is reliant on your assessment to ensure that the medicine continues to be safe and effective.

I have checked their Carbon Monoxide level and it was _______ PPM.  A level lower than 10 PPM is an indication that the person is not smoking. 

If you require further information please contact the Stop Smoking Service on 0800 0525855.

Kind Regards

Stop Smoking Advisor

Print Name_________________________________

Treatment Pathway – Professionally Registered Providers




























Treatment Pathway – Non Professionally Registered Providers
























Adults and Community Division


Stop Smoking Service


Quinton Lane Care Centre


27 Quinton Lane


Birmingham


B32 2TR


Tel: 0121 428 6370


Minicom: 0121 449 8352 


Website: � HYPERLINK "http://www.stopsmokingsouthbirmingham.nhs.uk" ��www.stopsmokingsouthbirmingham.nhs.uk�


E-mail: � HYPERLINK "mailto:info@stopsmokingsouthbirmingham.nhs.uk" ��info@stopsmokingsouthbirmingham.nhs.uk�








Client attends a Stop Smoking clinic, is motivated and requests Champix





See NPRP treatment pathway





No





Client is seeing a Professionally Registered Provider as per Champix Treatment Pathway





Yes





Advise that client is unable to use Champix and discuss other treatment options (NRT)





No





Does client answer yes to any of the five Champix screening questions?





Yes





Give a full explanation on how Champix works and how to take the medication using a demonstration pack





Discuss potential side effects with the client and ways of dealing with them.  Ensure client knows to notify advisor if experiencing any side effects





Complete yellow card (if appropriate), stop meds, inform GP and discuss alternative treatment options (NRT)





Ask client if they have any questions/concerns





Issue letter of recommendation for GP and explain that GP will probably need 48 hours to issue prescription, so client will need to attend the stop smoking clinic weekly to ensure timely issue of letters





Client cannot continue using Champix





Make an appointment to see the client in one week’s time





Assess severity, record and advise accordingly 





GP prescribes Champix and client attends session





Yes





Client can continue using Champix





No





Does client report any side effects?





Yes





Is this the final week of the course





Has client stopped smoking?





Yes





No





No





Discharge as non smoker





Discuss with client whether now is a good time to stop smoking?





Provide client with follow up letter of recommendation for Champix.  Letters to be issued at wk1, wk2, wk4, wk8





No





Yes





Make an appointment to see client in one week’s time





Discharge as a smoker





Client attends a Stop Smoking clinic, is motivated and requests Champix





See PRP treatment pathway





Yes





Client is seeing a Professionally Registered Provider as per Champix Treatment Pathway





No





Provide client with Guide to Champix leaflet





Client should start their quit attempt using NRT





No





Yes





Client is happy with information and still wishes to make an attempt to stop smoking using Champix?





Remind client that they will need to return to the Stop Smoking session for continuing prescription of Champix





No





Yes





Attempt with NRT successful?





Provide client with Initial Referral letter for Champix





Does client wish to attempt to stop smoking using Champix?





Discharge as non smoker





Yes





Make an appointment to see the client in one week’s time





GP prescribes Champix and client returns to session for motivational support





No





Discharge as a smoker





Yes





Yes





Is this the final week of the course





No





Has client stopped smoking?





Discharge as non smoker





Discuss with client whether now is a good time to stop smoking?





No





No





Yes





Discharge as a smoker





Provide client with letter to GP requesting GP to monitor for side effects and repeat prescriptions as appropriate.  Letters to be issued at wk1, wk2, wk4, wk8, providing GP happy with concordance.  Advisors to provide motivational support only








Make an appointment to see client in one week’s time








